This manual covers
equipment which is
obsolete and no longer
in production by The
Lincoln Electric Co.
Specifications and
availability of optional
features may have
changed.

Type: S-7066







How to UsSe Parts List.ueueeeeeeeeeeesoeeeceeonneeennoesnnnnn

Code Table IndexX «.viiiirnneereneennsonnnns c et ettt ce e

Exterior - Radiator End ........ ettt ettt eaeaaa

Intérior - Output Terminals Side.....o.vvtveeeeneeneennnnnenn. .
Interior - Oil Filter Side....vivtrnenneeenroeenesosoennns ceee

Control Box vvvvevensn. t ot et et et et e c et

Brush Holder «vveeevseeneeeeenonnnes et s et s ettt e et

S$-7295 Dimension Print .......... e e st st e ettt e e

M-5570 Wiring Diagram ...... B T

oooooooo

10

11

12

13

14

15

15







IM-191-B

-3
2}

HOW TO USE PARTS LIST

The following pages contain a complete description and identification of the various parts for welders
described in this manual., This includes:

, 1. Photographs and drawings of the welder. The parts are identified by item numbers referring to
the corresponding parts list,

2. A "Parts List" corresponding to each ""Photograph'. The item number found on the "Photograph',
when referred to in the "Parts List", will give complete information as to the Lincoln ordering
part number and quantity required for each code number of that welder.

3, The "Code Table' wherein you determine the correct column of the "Parts List" to use for the’
particular code number of your welder. The "Code Table'" also lists diagrams, coils, etc. which
are not listed on the individual "Parts List".

Assume that we want to look up the part number for the voltmeter of our welder.

) STEPS , EXAMPLE
7 Step #1 Look on nameplate of welder for the model, code and serial Type S-7066, Code 2458,
number. . Serial 395123,
Step #2 Turn to the proper photograph or drawing in which the part Rear Door & Lower Panel
or parts involved appear. : - Assembly appears on

page 5. (UseParts List 2)
Step #3 Select the item number for the part involved. Item #7.

Step #4 Look in the left-hand column of the codetable for your code NAY,
number. Follow that line across to the column headed by
the number of the parts list being used. Read the letter
found there. This letter isthe heading for the proper column
to use in the parts list.

Step #5 Look on the parts list for the item number picked in Step 3 M-6491 is used.
above and look across to the column found in Step 5. The S-8956-1 is not used.
items marked with X's in this column indicate use of the

) part listed. Those items marked by dots in this column do

not use this part. Items indented in the part name column,
but which have no item number of their own, are included
as part of the assembly of the itemlisted. They may be or-
dered separately, if desired.

Step #6 When ordering part you have selected, specify: Order:

A. Quantity, part number and name of part desired. One M-6491 Rear Door,
etc. SAE 400 Hercules
JXD Engine Welder.

Serial 82555, Code 2458.

B. Model, code and serial number of the machine.

Pe22-4
CODE TABLE INDEX FOR PARTS LISTS, COILS, DIAGRAMS, ETC. [m=movearramms
UNIT'S CODE NUMBER
EXCITER EXCITER INTERRAL
SERLES SHUT INTERPOLE ARMATURE FIELD ARMATURE GENERATOR  EXCITER CONTROL 16X1TION PARTS LISTS

coIL coIL co1t SPEC o1L SPEC DIAGRAM 1AGRAX DIAGRAN __ DIAGRAN Raddd oo [ [T Y v vl vin X x

= 0058 5~ R T FDV 24, 0 —376- 1=2333-10 i L-fow ___2B¢ ry ry * y
FLU=520¢C Lu-koh __ §-5086- b D= FOM 24, 26A =557 ~276=" =1333-1h ~8572 W= FOM 2657 A_A ) —
[ FLvRIOT Lv-b05p §-5086 B, FOW-5E__ $DW 214,28A - R =276~ =2333-14 -8; FOM 2058 A A A .
[ FLw=l20C__ FLv-bo = LB OR 1254 FDR 24,16 557 -1019 L-2333-2% -1525 W<FOR F] 0 ) x T .
[ FLw-laoe \W-h058___§-5086~ FLN 17 DR _125A FOR 2616 = <101 L-2)33-2% 8572 W-FOR 2 0 L) L) T .
| FLu-haoC  Fiwe-hogp  §-6086= [ITE Y R_T25A FOR 26,16 =557 =101 1=2333-2% -3525 W=FOR. 2081 L) LI ) T
w-b20¢ FLv-l0sh _ 8-5086~ TRV W-SE Fov 24,27 =557 =276~C =2)33-ih ~8595 -FDV I?E L) L) L3 L3 .
FLW-420C LwehOsh 55066~ FLY 37,041 FOV-5E Fow_24.27 567 =276-C 2233316 -8572. —FDW | ) L) L .3 -
| FLu=020¢ =10 - [IUEI FOW=-5€ ] 3% 557 2 276~C 2233314 8595 =DM T A A A A x N
Xy Lu-ug5s 85086 FLy 37, 4L FOR 1258 FOR 24.] 5570 <1019 ~2313-2k < ~FOA 3310 ] L) [] L) L) [4







N i

S

T
S e

LS

S

DAY i
I
i

mg
/

h

EXTERIOR - RADIATOR END

PARTS LIST | FOR FIGURE 1
EXTERIOR - RADIATOR END
SAE-400 HERCULES JXD ENGINE WELDER

l P-22-8

USE ONLY PARTS MARKED “X" IN COLUMNS BELOW
UNDER LETTER CALLED FOR N CODE TABLE INDEX

mem H PART NAME AND DESCRIPTION PART No. REQ'D. A'B CDE FIGHIJKILMNPOQ RS T U‘VPW‘X‘Y!I
] . _Roof §-2505-2 XX XX, XX X ; L
2 | Cap - Gas Tank $-8000 XX XX Xx_x ! ! !
3 | Seal - Lift Bale -9129 X'X__XiX XX X : i
4 . Hook - Front Roof Mounting -8818 XX XX XX X i i P I
— Inea sh ~106-A-3 XX _Xxx XX X T o ;
Hex Nut /16-18 XX XX XX X : S
2 Anti-Squeak Strip - Radiator -9032-1 XX XX XX X N f
:__Cap - Radiator $-8353 XX XK _X XX I | l:
7 Radistor . G-946-2 XX XX XX X ; ; P
: Plain_washer - Radiator Mounting $-9262-5 2 XX XX, XX X ! P
: Lockwasher E-106-A-5 2 XX XX XX X ! ! .
Hex Nut 1/2-13 2 XX XX XXX !
8 i _Mounting Angle - Rear f_Mountin : T-9428 2 XX XX _xx x| | RN
Lockwsher : E=106-A-3 2 XX XX XK X ; 1]
Hex Head Cop Screw S/16-18 x /4 2 XX XX XX _X ! : ! !
9 “Lincoln' Decs) Me-5249-1 XX XX XX 'X RN !
19 Door M=7534-A XX XX X% X ' : [ i
1 Door_Hook $-8929-1 K X_ XX XX _X L i ; :
Spring I-9721-1 XX XX . xx X ' ¢ ! ]
Cotter Pin 1/8 x ) standard XX XK XX X ¢ i R
2 :_Base Assembly L-3035 XX XX XX X, ; ° [
3 Ammater $-7514 e X X, Tx X ot : [l
4 Starter Button T7-9623 X X, (XX . —
s Ignition Switch $-808¢ e R ol iR Gl i [N
Switch Piate T-9061 x| PSR} ] (R
16 Crank §-2410 ] XX XX XX x_ i | [ :
——— _Lrank Ratchet - Mounted on Crankshaft : £=75829 i XX _ XX XX X L T
| 17 Holder Bracket Assembly = Crank i 1-10223 2 X X' X Pt I
Choke Rod Assembly ! §-75625 ] KX XX xx X - |7 :
Exhaust Pipe : §-7435 ) Ax |xx ixx'x: ;T T I

)

D

)







IM-191-B

EXTERIOR - CONTROL END

PARTS LIST 11 FOR FIGURE 1)
EXTERIOR - CONTROL END
SAE-400 HERCULES JXO ENGINE WELDER

P-22-C

USE ONLY PARTS MARKED “X" IN COLUMNS BELOW
UNDER LETTER CALLED FOR IN CODE TABLE INDEX

;E]FAGN‘J‘KI.MNPQISTUVWX'I

M PART NAME AND DESCRIPTION PART No. REQ'D.
1 Gas Yank L-3398-§ i x | [ . R
Square Head Cap Screw - Gas Tank Mounting /8=16 x 1 b x % NN
Lockwasher -106-A=k [ X X NN [ [ Ty
Square_Nut /8-16 ! [ Tx X T 1 ! ]
Gas _Strainer -§185 x % 1 [ : .
2 . Square Head Cap Screw - Front - Rall Mounting /2-13 x 1=1/2 2 X X i T [ i i
Plain Washer -9262-5 2 x x T | T T ;
Lockwasher 1-9860-2 ! by x be R L T )
] Housing Plate {Includas LIft Bale) L-2463 : x X L 1 T ! [ : !
4 Side Rajl $-5610 ! x % | T P T
6§ Square Head Bolt - Rear - Rai! Mounting 1/2-13 x V=172 7~ x - I i A USIREE!
Plein_Masher §-9262-5 . 2 x [ R P! AR
Spacer Y-7214-A ; 1 x ] ! L : i
Lockwasher E-106-A-5 L2 x ] T ! [
Saquare Nut 1/2-13 2 x . IR . IR
_ r Upright Support Assembly __ M-6ubh 1 A 17 i ; [ | !
7 Rear Door and lower Panal Assembly | #-6lg] ! 1 x M R [ EREEEE :
| 7  Rear Door and lowar Panel Assembly $~-B956<1 : 1 : R [ ! [ !
|8  Thresd Cutting Screw - Resr Boor Mounting $-9225-2 LY X I ] B ‘ ;







)

)






IM-191-B

INTERIOR - OUTPUT TERMINALS SIDE

$-22-0

PARTS LIST 111 FOR FIGURE 111 ' -

INTERIOR - OUTPUT TERMINALS SIDE o
SAE-400 HERCULES JXD ENGINE WELDER USE ONLY PARTS MARKED X" IN COLUMNS BELOW
UNDER LETTER CALLED FOR IN CODE TABLE INDEX

TTEM , PART NAME AND DESCRIPTION PART No. REQD. ABC'D ] GHIKLMNPGQGRSTUVWXYZ
1 instruction Decal T-10829 X X X
2 Rod ~ Engine_ldler to Carburetor $-9388 X KX o
Cap Screw #10-24 x 1-1/2 2 X X X ! | | |
Lock E-106-A-1 2 XX X! L H L i
Hex Nut #10-24 3 X X X | ' -
3 Throttie Spring 7-928% 1 x X X :
[ Air Cleaner M-7767-1 X X X ! :
$quare Head Set Screw - Cup Point 1/4-20 x 3/4 X X X ' ‘
Hex Nut 1/74-20 X X X
5 Defroster Baffle N-7618 X X X \ ]
6 Carburetor $-8750 X X X ! ! |
Gas _Line §-4833-35 X X X
Elbow ~ Carburetor End T-8645 x X X :
Compression_Connector T-8644 X X X - [
Line Clamp T-4169 X X X !
Clamp Washer Y-9060 ! XXX . '
tockwasher E~106-A-1 i X X X :
Round Head Cap Screw #10-24 x 1/2 X_X X : !
Hex Nut #10-24 X X X (R
1 Spark Plug §-756 x . x 1
8 Governor Link Assembly Includes: -854 X X X ] ! ] i |l
Tube =957 X X X T i i
Shaft -939 x XX - ! {
Spring ~938 x X X ! ! i '
Retainer Plug 7-938 x XX !
Ball Socket - Governor S-10623-1 2 X X X i i
Hex Nut 1/4-28 3 X X X !
Lockwasher. E-106-A-2 1 X X X
9 _Governor. _M-7875 1 x X X ;
Seal - Governor 7-8628 XXX i i
10 Generator With Cut-0ut M-7064 L XX : L
Gear - Generator §-7520 L X X .
Gasket - Generator $-7527 o XX ! |
Hex Head_Cap Screw = Generator Mounting 1/2-13 x ! 2 s XX |
_ Lockwashe E-106-A=5 2 o X X ! ' !
| 1] Grownd Cable =~ Battery $-8002 ] X X : T [T
Hex_Head Cap Screw 5/16=18 x 1 1 L XX ‘ i : s A
plain Washer §-9262-29 1 L XX [IRERES !
tockwa sh E-106-A-13 1] XX . H
12 Battery Hanger M-6532 1 x_X_ [ [
Clamp S-7429 1 XX [N A |
Lockwasher. E-106-A-k 2 X% I
Hex Nut 3/8-16 2 X X T : :
13 Battery {Dry) M-6583-1 1 xx_ ! st !
Electrolyte $-10590-2 1 XX : [ L !
14 Lead Clip - Mounted With Engine Pan Screw 1-9402 1 L XX . N - L !
15 Starter Cable §-5938-¢ 1 XK SRR !
16 Starter M-7065 1 L xx | [N A A !
17 Elbow Bracket - Alr Cleaner M-7767-1 1 xxx ' U1 T I L T
18 Starter Spacer 5-7438 1 xxx i 1 | [N )
Hex Head Cap Screw 3/8-16 x 2 3 X XX ! L | i
Lockwasher E-106-A-4 3 X X X s i ! R
19 fngine Regulator See [M=117-8 1 X X x | TR
Hex Head Cap Screw - Reguiator Mounting 1/4~20 x 3/8 2 X X X ] |
Jockwasher E~106-A~2 2 x x x : ! ! !
| fopper lead - Reguiator to 'ork' Stud M-8772-34 1 x x x L. !
Square Head Cap Screw 3/8-16 x | 2 x X X S - !
Lockwash E-106-A-b 2 X x x 7 T
_Square Nut 3/8-16 2 X x X ! . . . H
| 20 Side Rail Assembly Includes: M-5952-A i X X X ; . ; !
Rail Weided Assembly. M-b566 1 XX X . . .
Marker 'To MWark'' 1-3962 1 XX X ! .
Marker “Electrode’ 1-396! 1 x X X ot 1
Hollow Rivet - Marker Mounting 7-8973 4 X X X . . : ;
: =8230-2 2 X X X | ! —
Stud T-6931 2 xx x ! ! ! I
Insulating Bushing T-4122 2 XXX ! i c [
Insulating Washer T-9696-9 4 xxx ' ! . Ly [ '
Plain Washer §-9262-1 4 x X % ! Lt RN !
Lock b E-106-A-5 X X X ! P! [
Hex Jam MHut T-10114 xxx | | ! ! 1! T )
Wing Nut 1-3960 xxx [ [ i [ [ !
21 Alr Line 5-8058-10 . X xx ] A T N I A 1
Connector T-9075 xxx . ¢ ! ! ! [ [ j







D

INTERIOR - OIL FILTER SIDE

P-22-¢
PARTS LIST IV FOR FIGURE 1V
INTERIOR - OIL FILTER SIDE
SAE-400 HERCULES JXD ENGINE VELDER USE ONLY PARTS MARKED “X' IN COLUMNS BELOW
UNDER LETTER CAUED FOR IN CODE TABLE INDEX
M PART NAME AND DESCRIPTION i PART No. - mQD. AfslchblEFfonl KLMNPGRSTUVWXYiZ
1 0il Line T-9958 X K Ix x ! L . | . -
2 Fan and Bracket Assembly Includes: M-6585 x K _ix T T ) R (IR 7 )
Bracket M=7208 Xk {xx | N L [ i T
Claaping Washer ] 1-9354 xR (kX ] I T T
Adjusting Screw ; -9353 XK [X X A | ) . 1 :
Lockwasher i ~106-A-5 Xk xx i 1 ! ! i 1 i
Hex Nut /2-20 ! X X XX T T 1 | il
Fan and Hub Assembly M-7210 XK X X ) . [
Hex Head Cap Screw /213 x 1 X X % X I Cop . ' T [
Lockwasher -106-A~§ ' ‘X XX X [ T T [ .
Fan Belt : ~7519 ; %k Ix x R ] I
3 Hex Head Cap Screw - Front Engina Mounting T /2-13 x | i A X XX X ! ] i i ) R I
Lockwasher ) E=106-A-§ ! [ xx ixx | | L ! !
§ Lower Hose ] #-7215 1 xx xx [ T RN B RR
Hose Clamp ) T-8917 1 xk xx : T !
Hose Clamp : 1-8629 XX Ixx ! R ! [
Upper_Hose i #-7217 ! x K x x| RN IR !
Hose Clamp : 7-8917 x R ix K : :
Hose Clamp ; T-8629 : X X_|x X Pl : :
5 Oistributor f #7505~ 1 ) W X X ] T i ] |
Clamp Arm : -85 . X X i ! : i
Clamp Arm Dial =81 s X X : L : : !
Bracket -75 e X o X [ ! !
Hex Head Cap Screw /8-16 x 1=-3/4 « X | K| | | i [
Lockwasher i =106=A= . X I, & | T i i o R
Kipples : 1-8627 s k|, K . L !
5 Magneto Assesbly Includes; ] $-8705 x| x ! . T T ! ! L L
Kagneto ! 1-2759 x| x| L RSN
Switch Bracket ] $-8142 X1 'k, LT ] ] ! .
Switch Plate ! T-9061 x x ) ! IR N T
Switch : 5-8020 x , 1x ) ! : ! P ! »
Jumoer Lead T-914¢1 x Xy ! : e ! : :
Round Head Cap Screw ~ Lead Mounting #8-32 x 1/4 x x I S Lt RN [
Lock by #8 Standard X X , | T [ ')
—_ Hex Mead Cap Screw - Magneto Mounting 3/8-16 x WY : X x L i ! IR [
Lockwash E=]106-A-4 1 X Ix ; IR i
Stud - Magneto tocating Dowel T-9087 1 x x | ! P ! ! . [
Moadruff Key = Magneto Coupling #8 Standard ] AL X [ ! ! ! I ]
3 tgnltion Loil #-7201 1 X L ] T
Bracket = lgnltion Loll : S=8742 ) [N ! ! BRI
Round Head Cap Screw ! 1/4-20 x 1/2 2 ; : { [
Plain Washer §=9262-23 2 X ; R ! [
tockuash E-106-A-2 L2 . [ 71 ! ! !
Hex_ Nut 1/4=20 2 X N ! :
b1 01 Line T-10278 1 Xk |x T
Elbow T-9949 3 X X L i1
8 oll_Gage §-8163 ; % K L] !
Tee Fitting 1-9738_ i x & I
Nippls T-9959-1 ! J ! L
Elbow I _T-9960 I j 1 | 1
late | _See Parts List ¥l | xx_lx Kk IR i ; \
19 011 Filtar . '3 ) x &"LK T T T 17 J
Yex Head Cap Scraw i 5(16-18 x §/8 | 2 Ak ek 7T . ; T
Plaln Vasher ! §-8262-6 2 x & |x [T ] Ll
Lociomshe ! E-106-A-3 2 xx k[ 1T~ 11 EREREREN!







IM-191-B

CONTROL BOX

P-22-F
PARTS LIST V FOR FIGURE V
CONTROL BOX sy
USE ONLY PARTS MARKED “X" IN COLUMNS BELOW
SAE-400 HERCULES JXO ENGINE VELDER UNDER LETTER CALLED FOR 1N CODE TABLE INDEX
M PART NAME AND DESCRIPTION | PART No. mav. A[BlcDlEFGHMKIL MNP QRS T UVIWXYIZ
| Case Assembly 1=2176=A 1 x, 11 ] ' [ T
2 | Rheostat ; M-5090-¢ ] Xl R ! AN i1
i Round Head Cap Screw - Rheostet (eads : #8-32 x 1/2 2 x| | R Ll ! L
Lockwasher ; T-9695-13 [ P R ! ! ;
Hex Nut N #8-32 [ Y [ T | 7 v
3 Oial Plate - For Rhegstat (Volteqe} : M-5715 1 x P [ : T ; ]
[ Rheostat Handle : §-8]58 1 X [ T : R ! :
i Mol w = Cup Pojnt #1024 x /16 1 X Lt i ! IR | i
6 Round_Head Cap Screw - Rhepstat Mountlag _#10-24 x 1/& 2 X i P ; : : [ Lt !
1 Reversing Switch Plate §-6824 1 X! | C T Tt ' v I
ew = Switch Plate Mounting - S-§025-13 3 x| | R L RN | !
: M=7057 1 X [ R IR R |
Hex Nut = Switch Mounting #8-32 2 x| | [ 1! I [ [ ! H
Dial Plate - Far Reactar (Currant) n-6L85 1 x| i ; I ; T ) '
Rivet - Disl Plate Mounting -8973 [y x| M . -
Reactor Handle : -7995-4 x| i 1 i T T
Hollow Set Screw - Half Dog Point H /420 x 3/8 x, 1! ] ] . ]
Receptacle i -10571 x| i R | 1
20 Resistor Tube : -8280 x| ' [ T ] {
Round Head Cap Screw - Leads ! -32 x 6/8 PR T+ 7 T l
Hex Nut #3-32 4 X ' ’ i L |
21 Centerling Washer : Part of Item 20 ] x| . R IR P11 i
22 Round Head Cap Screw - Reslstor Mounting 1 10-24 x =172 x R T+ ! [
Hex Mut 10-20 x| ! [ Ll d
23 Lockwasher B =106=-A-1 x1 | ! 1 ¢ RN
25 Reactor Coil Assembly ! 1L~2036-A~1 x| ! T I
Reactor Brush Holder Assembly Includes: n=6277 x. ! ! i [ i
27 Brush Holder #6264 X1 T ! T ] ]
28 Hex Head Cap Screw i 5/16-18 x 1 x 1 ' T . ! i !
tnsulating Tube T -8219 x ! T | T ¢ P S
Masher ' -6367 x ! [ | C i) !
Shaft 8218 'y — = — ;
Spring B -8236 X A ! Cl A !
Sering Clip ! =729 R i i R
N Spring =698, s x ! - . [ R
35 Contact =740k 4 x: | ! i L] T i
36 Round Head Cap Screw ! 10-24 x 3/8 () x | [ L T i
37 : _Llockwash i =106-A-1 b % ! T sl :
rush _Holder Stud and ke emb ncludes: H T-7852 1 x i el | [
38 Bracket : 7-7850 1 X R SR N ;
39 Stud J-9107 1 X i S i
Lo Coppar Washer J-8485 1 3 l T
4) insylating Washer ; $-10723-9 2 X Tt j
2 insulating Bushing T Y-s411 - X T |
43 Lockwasher ' -106-A-5 - t !
Wb Hex Jam Nut L T-101 14 x
45 Plain Washer ] -9262-1 ‘X
4 Hex Jaa Nut - Reactor Lead Mounting I T-1011h x
1 Sub_Panel . L-2294~1 x
2 End Cover ! 4-5942 i
7 Round Head Cap Screw - Reactor Hountlng i /=20 x 1/2 A Tx
68 . Lockwasher_ - Reactor Mounting <106-A-2 L x |
69 Seif Tapping Screw - End Cover to Sub Panel : -8025-17 ) ER
._Square Head Cap Screw - Control Box to Rall ] /8-16 x 1 4 x i
Plain Washer i -9262-4 L X ]
Lockwasher ] - 108-A=% [ x !
Square Nut — T 16 [ x| F







| s g;ggswl @O

15—/ \/; 0 n 4
RN

GENERATOR

. | P-22-6
PARTS LIST VI FOR FIGURE Vi
GENERATOR uyn
SAE-400 HERCULES JXD ENGINE WELDER SﬁdEDEo:I':EYT;EARRTCSAﬁ‘.EA:(FE.?R 'ﬁ égDch‘ll'.:BML':?NB:égw
ITEM PART NAME AND DESCRIPTION PART No. REQ'D. ABCDEFGHJKLMNPQKSTUVWXYZ
M~6729 | x_X
£-2667-12 o X
L 3 L-2667-14 x .
, Armature Coil Set See Code_Table Index x X
_Shaft __ M-6998 X .
Shaft_ M-7531 )
__.Commutator M-6995 x x
—. 1 5-7800 1 x .
T-3633-11 2 X,
#310 1 x_x
$-8025-8 2 x x
- - 7-8293 1 x_X
15 _Generator_frame M~6528-1 ] X x
16 -Series Fleld Cojl See Code Table )ndex 2 x x
17 Main_Pole Piece S=10745-7 4 X X
—-18____ Shunt Fleld Coil I See Code Table Index 2 X x
loterpole Call and_Pole Assembly Includes: 5-5086 L] X X
19 Interpole Piece S-10748-} 4 X X
20 — Interpole Coil See Code Table fndex 4 x_x
21 Brush - Generator 1-6085 12 X x
23 Brush Hol er - Generator See Parts List vi] 4 x x
24 Rocker $-5960 1 X _x
.25 E-106-A-2 1 X x
|26 Round Head_Cap_Screw 5/16-18 x 2 1 x x
27 End_Bracket__ M-5588 1 x
—27______End Sracket _ H-7519-2 ! X
.28 MHex Head Cap Screw 1/2:13 x 1-3/4 4 x x
| 23 ____ Outer Dust Cap $-7799 ! x
| 30 Hex Head Cap Screw 5/16=18 x 3-1/2 2 X
|31 __Exciter_Brush Holder Assembly |ncludes: 5-6531-A 2 x
Spring 1-6887 2 x
Insulation Tube I-8167 4 x !
—— _insulation Washer 1-7626_ 8 X
Hex Nut #10-24 2 X
32 Brush - Exciter 1-6968 2 X
33 Plaln Washer S=9262-23 4 x
34 ___ Thread Cutting Screw - Brush Holder Mountlng §-9226-] 4 x
35 Lead Shield - Exciter Leads T1-9100 t x .
36 Hex Head Cap Screw 5/16-18 x 1-1/4 4 x .
|37 Exciter Field Coil Set See Code Table |ndex ] X . ;
38 Exciter Pole Plece ¥-8774-1 X o !
38 Exciter Armature Assembly Includes; n-4okz x . :
Exciter Armature Coil Set See_Code Table Index X . ! '
4o xciter Sleeve Collar T-5345 x .
u xciter Washer T-7090-1 x .
42 xciter Nut T-6225-1 ! X . !
43 racket Cover M-558% ] X x ! :
[ hread Cutting Screw $-9226-2 3 x X
L5 xciter Cover 1-2594 1 x . : Pl : :
[ hread Cutting Screw $-9225-2 2 x . T 1
47 tud - In Flywheel —_T-8906 4 x X |
[ crew - Disc to Hub T-8833-2 ] X x .
[z Locking Clip - Inner 7-9450 4 X x i
Clamping Ring s-7803 [ X x :
Oisc_Backing Plate 5-8042 2 x x ;
2 Coupling Disc H-6730 1 x X :
4 Locking Clip - Outer T-9049 1} x X -
5 Screw = Disc to Flywheel T-8833-1 8 X X T
7 Square Head Cap Screw - Welder Mounting 1/72-13 x 1-1/2 2 X X
Plain Washer §-9262-1 L x X
Lockwasher E-106-A-5 2 X X j i
Square HNut 1/2-13 2 x X : I
Lead Insulation Block T-7001 ! X X ' ! h
Self Tapping Screw - Block Mounting §-8025-7 13 X x ; /
Hex Head Cap Screw - Generator to Englne 1/2-13 x 1-172 L xx ;
Lockwasher E-106-A-5 1] X X T
Pipe Plug - Grease Hole 1/8 Standard T X W T |

-10 -






IM-191-B

SN

BRUSH HOLDER

PARTS LIST VIi FOR FIGURE VII
BRUSH HOLDER
SAE-400 HERCULES JXD ENGINE WELDER

P-22-H

USE ONLY PARTS MARKED “X" IN COLUMNS BELOW
UNDER LETTER CALLED FOR N CODE TABLE INDEX

ITEM PART NAME AND DESCRIPTION H PART Ne. REQ'D. ABCDETFOHIJIK.L MNP ;QEI;S“IVUVWX ¥z
Brush Holder Assembly Includes: . W-D96L-12-A 4 X ) RN 1.
T Spring and Clip Assembly | 7-8i95 12 x: o L IR R 7
2 Round Head Cap Screw . T-10107-1 iz EENE T A ! [ 1o /
3 Plate and Retainer Assembly #-6304-12-8 1] x T 7 i I Y T 7 T
L3 Round Bead Cap Screw 5/16-18"x 177 8 x T i | ] I | P
5 Hex Head Cap Screw 5716-18 x 172 & x [ T | i ! T v
) Stud [ - 13 X T IR T :
7 Washer 1-9020 4 X i : R T
] insulating Washer T 7-4479 g x| [ [ | I j
Insulating Tube T7-T450 4 x [ T [
] Washer : T7-2414 [ x 1 : [ i RN 1
] Hox Head Cap Screw T-10106-1 & x P : ;] ] :

-11-






-
>
3
p-22-J
PARTS LIST Vil1 FOR FIGURE VIl
FOR EXCITER USE ONLY PARTS MARKED X" IN COLUMNS BELOW
SAE-400 HERCULES JXD ENGINE WELDER UNDER LETTER CALLED FOR IN CODE TABLE INDEX
ITEM PART NAME AND DESCRIPTION PART No. ' REQ'D. ABCDEFGHIKLMNPQRS TUVWwWXYZ
__70 End_Cover M-7087 ] X X : !
Round Head Cap Screw H #10-24 x 1/2 2 x.x [ : !
tockwasher €-106-A-1 2 X x ! : :
1! Frame 1-2536 ] x x S
Hex Head Cap Screw - Frame Mounting 3/8-16 x 3/4 [ X x 1
Lockwasher - E-106-A-4 4 x'x : :
72 Main Pole Piece Only H-8773-3 2 XX i
13 Main Pole Coil Only See Code Table Index 2 x_x !
Hex Head Cap Screw - Main Pole Mountlng : 3/8=16 x }-1/4 4 X X H
15 Bearing Cage N M-7500 1 X x !
Pipe Plug $-1078¢-3 1 XX Ll
76. Ball Bearing MRC_#20% 1 XX !
.27 Besring Cage Clamping Ring 1-9720 1 X x :
Round Head Cap Screw - Cage Mountlng ! 1/4=20 x 1-3/8 2 XX - . _
Lockwash ' E-106-A-2 2 xx RN -
8] Armature Compiets Assembly Includes: ; M-7520 1 X x . b AR L
Armaturs Without Commutator and Windings 1 K=7520-A 1 X X I : A -
Lommutator ! I-8119 1 XX ! H ! il
A Coll Set __See_Code Tsble {ndex 1 xx ] L Ll
82 Brush_Holder i_See Parts List IX 2 X ! — bt L
|8 h_Hol " See Parts List X 2 x L L . !
|83 Brushes . 7-755h 4 x % ; : : !
91 Coupling Blower, I M-6738 ] X X i s ) ! " [
Bex Head Cap Screw i T-9159 6 x X i - : [
Screw Clip i s=-8156 3 X X ; H L L Lt
Extension Key 18772614 1 XX ! : ; -
Hollow Set Screw - fup Polnt i §/16=18 x 3/ 1 xx P LI
Hollow Set Screw - Cup Point ! S/16-18 x /4 1 X X L L L i

-12 -






! i IM-191-B

FDR BRUSH HOLDER

) P-22-K
PARTS LIST 1X FOR FIGURE IX
FOR BRUSH HOLDER USE ONLY PARTS MARKED X’ IN COLUMNS BELOW
SAE-U400 MERCULES JXD ENGINE WELDER ’ UNDER LETTER CALLED FOR N CODE TABLE INDEX
mm PART NAME AND DESCRIPTION , PART Ne. oD, AjicipiEFGHIKILMNIPQR|SITIUVIWX Y{Z
8rush Holder Assembiy {nciudes: §-6710-A 2 x_ : L i [
Srush Holder Assembly Includes: ; §=6711-A 2 1x R ; .
\ Brush Holder Assembly includes: : §=6711-8 2 " K Pl !
Rivet : Y-5576=18 - & P AR 1
Rivet : T=5576~19 & XK RN !
Spring Clip ; $-6709 2 XXX [ ]
Round Head Cop Screw #10-24 x 1/4 ly X XK Lt .
& ] Spring 7-6887 8 XK ; L (IR
4 Spring 1-6887 4 WK ; i !
[3 . frush Holder Stud $-6707 2 X X i R
5 Srush Holder Stud ! §~6708 2 x i ! T ;
6 jasulating Washer : 1-7976 M X X X [ 1
7 insulating Sushing T-1531 2 XX ¥ [ i
g ! Plain Masher §-9262-47 2 XXX | ; I
q 1 ockeash E-106-A-4 2 X x x ] | .
| 10 Hex Jom Nut - Brass 3/8-16 [y X XK | I |

-13.






BRUSH HOLDER

PARTS LIST X FOR FIGURE X
BRUSH HOLDER
SAE-400 HERCULES JXO ENGINE WELDEK

P-22-1 )

USE ONLY PARTS MARKED “X" IN COLUMNS BELOW
UNDER LETTER CALLED FOR N CODE TABLE INDEX

mem PART NAME AND DESCRIPTION ; PART No. QD ABCDIEFGHJIKILMNP GRS TUVWX v}z
Brush Rolder Asseably Includes: 7 — 3-95bI-A 3 X o v : L ! ' )
[ 8rush Holder Assembly inciudes: : $-9562-A 2 . K, i i : i I i
._Brush Holder Asseambly Includes: $-5562-C T .. X : ! P | .
T i Spring : T- ] x X ! i i i ;
: Spring H T- 4 . le K I i
Brush Holder Brackst 1 §-9560-1 X b [ T
: Brush Holder Bracket N §-9560-2 . XX iy . : i
[ _stud | $-9558 : X x X | A : ;
3 . Stud Vasher | T-10262 XX X | N H I ! i
[ insulating_Washer : 1-7976 s X X X — : H H
6 insulating Bushing : T-1531 2 x X x R
] Piain_vasher ‘ §-9262-47 2 xxx | - !
1-10106-1 P2 XX x_| | L]
Screw #10-24 x 3/8 [y AXK | ! T |
10 Hex Head Cap Screw 5/16-18 x 1/2 2 A X x 1| : !

-14 -






. . IM-191-B

56728 ] THIS EXHAUST _AND AIR CLEANER ON GM-2056-FXL UNITONLY]
PRINTED N

< o ,
ST 3 o I *

?
) == Lo __!___
. 8 - 152 b2 g
‘ : s A R 24 @ HOUNTING
l ) o AIISTRAIIA /"’5“ A s amNCF ‘ I/OAEJ ,4
CONT F-2d4 FKL | 300 | 1400|763 | 73%|8458| // 8 | 438 | 48 | 9%
D-FMS- FOW | 600 | /400 | 76 % | 735|823 | nE | 435 |46f | 772 3
CONTIENTAL -F226-7¢L| 500 | 400 | 76 %) 734 | 645 | nd | #34 | #4| 9%
JERCUEs axiD - A | d00 | rg00 | 76 75 733 | sef | g | w38 | s | 7
GM-2056 i a0 76| 135 84% a5 (askl 6 (53] (eSS
reeczs o(GTuoE) FLw | 400 | 400 | 76 7| 137 | a3 | ig | 934 | +8 | 73
reecues aoroE) kL | 300 | 400 | 7ek| 73F | 8ef | nf | 435 | #f | T
rreE AP | RPM | # 8 < 0 £ F & H J
THE LINCOLN ELECTRIC CO. lisodoisa 7YFE ENGINE DRIVEN WELDERS
CLEVELAND. OX/0 US4 arin SUBJECT____ DINIENSION PEINT
pare_£23-84_ scaie_ES1E 20 supsoe. vee._v~__oe. X enciltioes 5-7295

W

COUNTER LLOLKWISE ROTRTIOW CLOCKWISE ROTATION .

TMOTE: ON YWELDERS HAYING CROSS CONMECTORS {SWONI DOTTED BETWEEW BRUM-NAER STUDS OF LIKE POLMRIYY,

LEADS MARKED "X° WERE OMTTED AWD TWE ¥2 LEAD COMMELTED 10 TITUER. BRUSH-HADER MARKED'—"
) Tvpe_FKL 200 AMA SAL ARC WELDER.
104391 - suBJECT __ INTERNAL WIRING DIAGRAM. M-5570

-15-






- o

SERVICE

The Lincoln Electric Company has Authorized Field Service Shops in all industrial cente€rs in the
United States, Canada, Cuba, Hawaii and Alaska. These shops stock GENUINE Lincoln Replacement
Parts and have Factory Trained men to service your welder. They also offer Preventive Service and
Welder Rental to '""Keep Them Welding". The Lincoln FSS Exchange Plans, extended only through the
FSS give you factory built and guaranteed STATORS, ARMATURES and other parts at material savings
over rewinding.

In ordering replacement parts, give the following informationg.
code number and name and model of welding machine. If posyf part namegind number. Parts
should be ordered from The Lincoln Electric Co., its bra 2

Service Shop. (The '"Lincoln Service Directory' listing t}
quest.) All Authorized Field Service Shops and branc
placement parts.

After your welder has provided many yeajf effvice, Lincolnprovides a remanufacturing
service whereby a welder maybe retuyf “completely rebuilt. The unit is completely
disassembled and rebuilt so that a e

welder performance standards, ngfl

"Lincolnditioning" as this sgfvi ~les you to choose the time when you want your
welders to be overhauled,
when the welder is on the 4

r&éf&ctured welder. This assures another full service
s

ae& new agit. Contact your nearest Lincoln welding

A new welder guarantee is
life from your welder at les
engineer for full details.

The Lincoln Electric Company, th
sories thereof, against defects in
ment, provided the equipment
gines and engine accessorie
date of shipment.

If the Buyer gives the $gl j A o fe ine %or electrode within any period
of warranty and the i i existe }3 h defects, then the Seller shall
correct the defect i v i ) pair reffigceme O.B. its own factory or
other place as desig Be L W

No expense liability or re N, ssum Sellel@pairs made outside of the
Seller's factory without wziti\Qe

The Seller shall not be f any failure to meet the condi-

i S r.¥
3 24
for C que ges jrficas
ility elle ing out o
trode or its use by the Buyer whet on w&'xp s or eyse, shall not in any case exceed the

tions of any warranty. The plying of said equipment or elec-
cost of correcting defects in the equipmeng or lacing@def@tive electrode in accordance with the
above guarantee., Upon the expiration of any d of T , all such liability shall terminate.

v ahére are no other guarantees or warranties
either expressed or implied.

The World's Largest Manufacturer of Arc Welding Equipment
CLEVELAND 17, OHIO

Branch Offices, Field Service Shops, and Distributing Agencies in All Principal Cities

LINCOLN ELECTRIC CO., of Canada, Ltd., Leaside, Toronto 12, Canada
LINCOLN ELECTRIC CO., (Australia) Pty., Ltd., Alexandria, Sydney
LA SOUDURE ELECTRIQUE LINCOLN, Bonneuil-sur-Marne, (Seine), France.

Export Representatives

THE ARMCO INTERNATIONAL CORPORATION, Chrysler Bldg., New York 17, New York
Middletown, Ohio, U.S.A.

" 11 ne quipment gxcept engines and acces-
Erial fo period ear from date of ship-
perate r rmal conditions. En-

: 1

for of ninety days from the

The foregoing guarantees and remedi clusi

Instruction Manual IM-191-B 2M 3-57 Litho. in U.S.A.

-/






	Table of Contents

	How to Use Parts List

	Code Table Index

	Exterior - Radiator End

	Exterior - Control End

	Interior - Output Terminals Side

	Interior - Oil Filter Side

	Control Box

	Generator

	Brush Holder

	FDR Exciter

	FDR Brush Holder

	Brush Holder

	S-7295 Dimension Print

	M-5570 Wiring Diagram




